
 

The removal of endocrine disrupting 

compounds by wastewater treatment plants 

 

 

 

 

 

Report to the 

WATER RESEARCH COMMISION 

by 

MAA Coetzee, MNB Momba, GM Kibambe, KT Thobela, T Kgositau, P Mahlangu 

 Tshwane University of Technology 

 

 

 

 

WRC Report No. 2474/1/18 

ISBN 978-0-6392-0117-7 

 

JUNE 2018 

 



i 
 

Obtainable from 

 

Water Research Commission 

Private Bag X03 

Gezina, 0031 

orders@wrc.org.za or download from www.wrc.org.za 

 

The publication of this report emanates from a project entitled The removal of endocrine disrupting 
compounds by wastewater treatment plants (WRC Project No. K5/2474) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Printed in the Republic of South Africa 
[...]
noted the flow rates and performed mass balance calculations for triclosan. Their results indicated 

that 50% of the triclosan mass was in the sludge, 48% was transformed or lost and 2% was still 

present in the effluent.  

 

Bertanza et al. (2011) determined the fate of nonylphenol and bisphenol A, together with the parent 

compounds mono- and di-ethoxylated nonylphenol, in a conventional activated sludge plant by 

means of a mass balance approach (Table 1.8). These compounds were primarily degraded in the 

activated sludge process with significant amounts still present in the effluent. 

  



19 

Table 1.8: The fate of selected EDCs in an activated sludge process using a mass balance 

approach (Bertanza et al., 2010) 

Compound Primary 

sludge 

% 

Biodegraded 

in activated 

sludge process 

% 

Waste activated 

sludge 

% 

Effluent 

% 

Nonylphenol 5.5 73.6 0.5 20.4 

Bisphenol A 6.4 79.3 0.4 13.9 

NP1EO 2.4 84.1 0.3 13.2 

NP2EO 5.4 62.0 0.5 32.1 

 

1.6 CONCLUSION 

Research indicates variable removal efficiencies (from 0 to 100%) for different EDCs. These 

differences in removal efficiencies can be attributed to: 

• Differences in the chemical structure of EDCs with different physicochemical properties. 

Chemical structures in the same application class may also differ. For example, compounds 

used as antibiotics displayed variable removal efficiencies.  

• The type of treatment technology used and the operating conditions applied in the processes. 

Activated sludge processes were found to be more efficient than biological filtration systems. In 

activated sludge systems, it was found that sludge age is an important control parameter which 

has an effect on EDC removal efficiency. At longer sludge ages, EDC removal is more efficient. 

There is also an indication that nitrification promotes the removal of EDCs. 

The main EDC removal mechanisms in WWTPs are adsorption and biodegradation. Thus, a large 

fraction of the EDCs are adsorbed onto the sludge surface. Aerobic digestion seems to reduce the 

concentrations better than anaerobic digestion. Findings also suggest that during anaerobic 

digestion some compounds are transformed to intermediates which either exhibit similar 

oestrogenic characteristics or are even more oestrogenic than the original compound. 

Investigations into treatment technologies used in rural and remote areas are very limited. With 

regards to waste stabilisation pond systems, only evaluations for the removal of oestrogens, 

bisphenol A and 4-nonylphenol were found.  

Studies on the removal of EDCs from WWTPs have mostly evaluated the influents and effluents 

from the treatment plants, and a few studies compare different technologies such as activated 

sludge and biological filters. Some findings make reference to the effect of sludge age on the 

removal of EDCs. However, there is a need to relate removal efficiency more closely to the 

operating conditions in the various unit processes in a plant by using a mass balance approach. 

These findings can assist treatment plant managers to optimise the removal of EDCs. 

1.7 PROJECT AIMS AND OBJECTIVES 

The project aims and objectives were: 

• Screen the influent EDCs and monitor various stages of three selected types of WWTPs for 

target EDCs   

• Determine and compare EDC removal efficiencies by using a mass balance approach 

• Set up laboratory-scale activated sludge and anaerobic digestion reactors and determine 

their removal efficiency for each of the selected EDCs, during steady state operation.  



20 

Chapter 2 

SCREENING AND MONITORING OF WASTEWATER TREATMENT PLANTS FOR ENDOCRINE 

DISRUPTING COMPOUNDS 

 

 

 



21 

2.1 INTRODUCTION 

Effluent discharged from municipal WWTPs is the main source of EDCs in water resources (Caliman & 

Gavrilescu, 2009). WWTPs were originally designed to remove organic matter from wastewater, and, 

later, nitrogen and phosphorous were also included. Thus, WWTPs are not designed for the removal of 

EDCs and global findings indicate that trace quantities are being discharged into the aquatic 

environment. There is a need to institute screening and monitoring programmes at WWTPs to 

accurately assess the magnitude of the risks associated with these compounds. Moreover, EDCs have 

to be eliminated to prevent further contamination of water resources.  

 

There is a vast array of trace organic compounds that are endocrine disrupting and which could be 

present in domestic wastewater (Schug et al., 2016). To establish the magnitude of the risks posed by 

EDCs, it is, firstly, essential to identify as many EDCs as possible which could be present in wastewater 

and, secondly, to quantify the compounds in terms of mass loads present in the influents and effluents 

from WWTPs. The mass load of the EDCs and amount of water flowing in the receiving river will 

determine the actual concentrations of the EDCs in the river. Findings have indicated oestrogenic 

effects in rainbow trout at E2 and EE2 concentrations of 10 and 0.5 ng/L, respectively (Purdom et al., 

1994). Estimation of the mass loads entering receiving water resources will assist in establishing the 

magnitude of the risk. 

 

The removal of EDCs during wastewater treatment occurs mainly by adsorption and biodegradation 

(Racz & Goel, 2010). EDCs may adsorb onto solid particles entering a wastewater treatment plant and 

be removed during the primary treatment stage, or they could adsorb onto the biomass generated 

during secondary treatment. The octanol water partition coefficient (KOW) and the solid–water 

distribution coefficient (Kd) are frequently used to predict the degree to which an organic compound will 

be adsorbed onto solid particles in a WWTP (Carballa et al., 2004; Arvaniti & Stasinakis, 2015). The 

biodegradability of EDCs is influenced by the complexity of their organic molecules, as more complex 

molecules are often difficult to biodegrade. However, operating conditions in the plant also play a role 

in removal efficiency. Factors identified to date are: the diversity of the microbial community, sludge 

age, hydraulic retention time and the availability of oxygen (Luo et al., 2014). It becomes increasingly 

important to evaluate the elimination of different EDCs in relation to operating conditions in a plant, to 

establish a knowledge base for optimising removal efficiency.  

 

The complete removal of EDCs during wastewater treatment will probability not be possible. However, 

if removal efficiency could be optimised without compromising the quality of the effluent with regard to 

the main objectives of the treatment, namely, removal of suspended solids, nutrients and pathogens, 

application of advanced treatment technologies could become economically viable.  

 

The objectives of this section of the project report are to describe screening and monitoring of WWTPs 

for selected EDCs and to relate the removal efficiencies of different treatment technologies to the 

operating conditions in the WWTP by using a mass balance approach. 

 

2.2 SAMPLING SITES 

Three WWTPs were selected, based on the need to assess removal of EDCs by different technologies 

commonly used in the South African context. Table 2.1 lists the selected WWTPs. Two of the plants 

are in the City of Tshwane, which is a metropolitan municipality, while the third is in Phola, which is a 

rural community in the eMalahleni Local Municipality. Both the Daspoort and Zeekoegat treatment 

works utilise activated sludge processes, but the process design and operating conditions are different. 

At Daspoort and Zeekoegat, 24-hour composite samples were taken, while at Phola only grab samples 

were taken owing to lack of security and traveling distance. 

  



22 

 

oTable 2.1: Selected WWTPs monitored for EDC removal 

Municipality Location Major influent type Type of treatment process 

City of 

Tshwane 

Zeekoegat Domestic/Industrial Activated sludge 

Process 
configuration 

Aeration type 

Johannesburg Diffused air (centrifugal 

blowers) 

City of 

Tshwane 

Daspoort Domestic/Industrial Activated sludge 

Process 
configuration 

Aeration type 

Three-stage 

Phoredox™ 

Surface aerators 

 eMalahleni 

Local 

Municipality 

Phola Domestic  

Anaerobic ponds 

 

Biological filters 

 

 

2.2.1 The wastewater treatment plants 

Daspoort Wastewater Treatment Plant 

The Daspoort activated sludge plant uses the 3-stage Phoredox™ configuration, which has anaerobic, 

anoxic and aerobic zones. The process is operated at a sludge age of 26 days. The sludge in the 

primary settling tank (PST) is internally recycled to enhance volatile fatty acid (VFA) production for 

improved biological phosphate removal in the subsequent activated sludge process. 

The plant draws influent wastewater at a near constant flow rate from a main collector sewer, which 

runs to Rooiwal WWTP. This sewer collects wastewater from the western part of Pretoria. The 

wastewater passes through the inlet works, comprising screens and grit chambers, to two PSTs. After 

the PSTs, the flow splits into three parallel, 3-stage Phoredox™ processes (Figure 2.1). 

The effluents from six secondary settling tanks (SSTs) come together in one channel for a short 

distance, after which the flow splits into two streams. The one stream is disinfected with ultraviolet light, 

while the other one is treated with chlorine gas. After disinfection, the two effluent streams join and are 

discharged into the Apies River. The primary sludge from the PSTs is settled by gravity and then 

pumped to anaerobic digesters. The WAS is thickened in a dissolved air flotation thickener, after which 

it enters the anaerobic digester along with the primary sludge. The stabilised sludge is discharged to 

drying beds. Samples were taken from the water and the sludge streams at various points. The 

sampling points for the Daspoort activated sludge process are indicated in Figure 2.1. Samples from 

the wastewater stream were taken as follows: upstream of the PSTs (Point No. 1), downstream of the 

PSTs (Point No. 2), and downstream of the SSTs (Point no. 3), as indicated in Figure 2.1. 

 

 

 

 

 

 

 



23 

 

 

 

Zeekoegat wastewater treatment plant 

At Zeekoegat WWTP, a number of configurations are used to achieve nutrient removal. At the time of 

sampling, the Johannesburg Process was being used. The Johannesburg configuration consists of pre-

anoxic, anaerobic, anoxic and aerobic zones. The underflow of the SST flows to the pre-anoxic zone 

while the settled sewage from the balancing tank flows into the anaerobic zone. The plant was being 

operated at a sludge age of 35–45 days. The four PSTs are used on a batch basis to generate VFAs 

to enhance biological phosphate removal. The contents of a PST (sludge plus wastewater) is 

discharged every fourth day into the balancing tank, the contents of which flows into the activated sludge 

reactors. Table 2.1 compares the operating conditions of the Daspoort and Zeekoegat WWTPs.  

 

Figure 2.2: A schematic layout of Zeekoegat activated sludge plant. The numbers (1 and 2) 
indicate the sampling points 

 

The sampling points for the Zeekoegat activated sludge process are indicated in Figure 2.2. Samples 

were taken as follows: downstream of the balancing tank (Point No. 1) and downstream of the SSTs 

(Point No. 2). At Zeekoegat, monitoring was mainly done to compare the performance of this activated 

sludge process with that employed at Daspoort as there is no desludging of the PSTs, and thus it was 

decided to sample only after the balancing tank and the SST. 

Figure 2.1: A schematic layout of Daspoort activated sludge plant. The numbers (1–
3) indicate the sampling points 



24 

Phola wastewater treatment plant 

The Phola WWTP is located close to the town of Ogies which falls under the eMalahleni Local 

Municipality, Mpumalanga Province, and is about 140 km from Pretoria. The 2.8 ML/d plant serves the 

Phola Township near Ogies. The wastewater treatment process is an example of the pond enhanced 

treatment and operation (PETRO) system. This consists of a series of anaerobic ponds followed by a 

trickling filter. The raw wastewater flows through a set of screens (see Figure 2.3) and two vortex 

degritters, after which the flow splits into two parallel treatment units. Half of the flow is treated in two 

parallel series of anaerobic ponds. At the end of the pond system the effluents are combined and are 

treated in a biological trickling filter. Sludge from the anaerobic ponds is discharged onto drying beds 

every three weeks. The effluents from the humus tanks are combined and flow through the disinfection 

unit and into a reed bed before the water is discharged into the nearby river.  

Table 2.2: Comparison of the operating conditions of the Daspoort and Zeekoegat 

activated sludge processes 

Operating variables Daspoort activated sludge 

process 

Zeekoegat activated sludge 

process 

Operating capacity, ML/d 38 45 

 

BNR configuration 

 

 

 

 
 

 

Sludge age, days 

 

 

30 

 

35–45 

Hydraulic retention time, 

hours 

 

 

12 

 

12 

Average mixed liquid 

suspended solid 

concentration, mg/L 

 

 

3 000 

 

 

5 000 

 

Waste activated sludge 

withdrawal  

 

Direct from aeration tank 

 

Direct from aeration tank 

 

Method of VFA generation 

 

Activated primary tank: sludge 

is internally recycled to 

maintain a sludge age of 4 

days in the tank. The settled 

wastewater flows to the 

anaerobic zone. 

 

Four PSTs are operated on a 

batch basis. Every fourth day 

the contents of the tank are 

discharged into the balancing 

tank. 

 

Balancing tank 

 

NO 

 

YES 

 



25 

The sampling points at Phola WWTP are indicated in Figure 2.3. Samples from the wastewater stream 

were taken as follows: downstream of the degritters (Point No.1); downstream of the anaerobic ponds 

(Point no. 2) and at the discharge point of the trickling filter effluent (Point No. 3). 

 

 

 

The operating conditions at Phola WWTP are indicated in Table 2.3. 

Table 2.3: Operating conditions at Phola Wastewater Treatment Plant 

PARAMETERS Treatment technologies 

Flow rate, ML/d 2.8 

 Anaerobic ponds Biological filters 

Retention time, days 1.6  

Organic loading rate  0.23 kg BOD/m3/d 3.7 g BOD/m2/d 

Nitrogen loading rate  0.9 g TKN/m2/d 

BOD – Biological oxygen demand 

2.3 SAMPLING PROCEDURES 

The raw wastewaters from Daspoort, Zeekoegat and Phola WWTPs were selected to perform the initial 

screening for the presence of EDCs. Composite sampling was performed and 24-hour composite 

samples were taken from the wastewater treatment processes at Daspoort and Zeekoegat WWTPs, 

while grab sampling was performed at Phola WWTP. The samplers were fitted with Teflon-lined tubing 

and amber glass bottles to protect the samples from sunlight and to prevent contamination by plastic 

material.   

All glassware and funnels were triple rinsed with methanol and allowed to dry prior to sample collection. 

During transit to the laboratory, samples were kept on ice and stored at 4°C and analysed within 14 

days of collection. Liquid samples were collected in glass-stoppered amber bottles (2.5 L) and acidified 

to a pH of < 3 to prevent the loss of the target EDCs via biological degradation and hydrolysis (Petrović 

and Barceló, 2000), while 1% (v/v) formaldehyde was also added for sample preservation.  

Figure 2.3: A schematic layout of the Phola Wastewater Treatment Plant. The numbers (1–
3) indicate the sampling points 



26 

Similar procedures were followed for the monitoring of the three WWTPs at the different sampling 

points, as indicated in Figures 2.1 to 2.3. 

2.4 ANALYTICAL METHODS 

2.4.1 Screening for the presence of EDCs in the wastewater 

GC×GC-TOFMS analysis 

The initial screening for the presence of EDCs in the influents to the three WWTPs was done with two-

dimensional gas chromatography-time-of-flight mass spectrometry (GC×GC-TOFMS), which can be 

used to detect unknown pollutants in water. The drawback of this method is that only volatile organic 

compounds can be detected and non-target compounds should be present in the reference database. 

Raw wastewater samples were prepared for analysis according to the method described by Patrick et 

al. (2012) and analysed using GC×GC-TOFMS. The operating conditions for GC×GC-TOFMS analysis 

are given in Table 2.4, below. 

Table 2.4: The operating conditions for GC×GC-TOFMS analysis 

GC: Agilent 7890A     
Detector: LECO Pegasus 4D Time-of-Flight Mass Spectrometer  
Acquisition rate: 100 spectra/s     
Mass range: 40 to 550 Da     
Source temperature: 230°C, ionisation mode EI+    
Detector voltage: 1 815 Volts     
GC inlet temperature: 250°C      
Inlet mode: Split 50:1      
Carrier gas: Helium 1.4 ml/min, constant flow mode   
Column 1: Rxi-5Sil MS, 30 m x 0.25 mm ID x 0.25 µm film thickness 

Column 2: Rxi-17Sil MS, 0.97 m x 0.25 mm ID x 0.25 µm film thickness 

Column 1 oven: 50 °C for 3 min to 300 °C at 10 °C/min, hold 5 min  
Run time: 33 min      
Column 2 oven offset: 10°C (relative to primary oven)    
Modulator offset: 15°C (relative to secondary oven)    
Modulation period: 3 s (hot pulse time 0.75 s)    
Transfer line temperature: 300°C      

 

LC-MS/MS analysis 

Liquid chromatography-tandem mass spectrometry (LC/MS/MS) was used to screen for specific EDCs 

in the following classes: oestrogens, PFCs and pharmaceuticals. Table 2.5 shows the compounds 

which were included in the initial screening. 

  



27 

Table 2.5:  EDCs screened for with LC/MS/MS 

Class of EDC Compound Abbreviations 

Oestrogens Oestrone  E1 

 17β-oestradiol  E2 

 Estriol E3 
 17α-ethinyloestradiol EE2 

Perfluorinated hydrocarbons Perfluorobutanoic acid PFBA 
 Perfluorodecanoic acid PFDA 
 Perfluorooctanoic acid PFOA 
 Perfluorohexanoic acid PFHxA 
 Perfluoro-1-butanesulfonate PFBS 
 Perfluoro-1-octanesulfonate PFOS 
 Perfluoro-1-hexanesulfonate PFHxS 
 Perfluorononanoic acid PFNA 
 Perfluoro-1-butanesulfonate PFBS 
 Perfluoro-1-Heptanesulfonate PFHpS 
 Perfluorononanesulfonate PFNS 
 Perfluorotetradecanoic Acid PFTeDA 
 Perfluorotridecanoic Acid PFTrDA 
 Perfluoroundecanoic Acid PFUdA 
 Perflyohexadecanoic Acid PFHxDA 
 Perfluoro-1-Dodecanesulfonate PFDoS 
 Perfluoro-1-Decanesulfonate PFNS 
 Perfluorononanesulfonate PFTeDA 

Pharmaceuticals Nalidixic acid   
 Acetaminophen   
 Bezafribate  
 Carbamazepine  
 Lamivudine  
 Stavudine  

 

Sample preparation, extraction and clean-up 

After collection, aqueous samples were filtered to remove particles that could interfere with the 

extraction procedure. Extraction of EDCs from liquid samples was based on solid phase extraction 

(SPE) with disposable cartridges. The SPE cartridges (Oasis HLB, 60 mg) were preconditioned with 

6 mL of methanol and 6 mL of water. Thereafter, the samples (250 mL) were loaded onto the cartridges. 

After sample loading, the cartridges were washed with 6 mL of water and dried for 45 min under 

vacuum. The dried cartridges were eluted with 6 mL of methanol, and the extracts were evaporated to 

dryness under a gentle nitrogen stream. The dried samples were reconstituted with 1 mL of methanol 

(Vanderford et al., 2003). The samples were analysed using LC-MS/MS.  

Liquid chromatography-tandem mass spectrometry 

A binary pump (Agilent G1312A, Palo Alto, CA) and an autosampler (HTC-PAL, CTC Analytics, 

Zwingen, Switzerland) were used for all analyses. All analytes were separated using a 250 x 4.6 mm 

C12 column (Synergi Max-RP) with a 4 µm particle size. A binary gradient consisting of 0.1% aqueous 

formic acid (v/v) (A) and 100% methanol (B) at a flow rate of 700 µL/min was used. The gradient was 

as follows: 5% B held for 3.5 min, increased linearly to 80% by 10 min and held for 3 min, and finally 

stepped to 100% and held for 8 min. A 9-min equilibration step at 5% B was used at the beginning of 